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F4H A U H (Instruction for use of parts catalogue)

A A FORAMYE20114E1 H B aEAT 2 B S8t BORK I TG -
This parts catalogue was prepared based on the latest information available as of January 2011.

TR 20114E L ] BUR AR AT H M1 40
See the parts catalogue news for any revision that is made after January 2011.

TR, — B R AT
Always specify the part number when ordering a part.
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Note that the illustrations can differ from the actual parts in shape.
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When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,
We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

5l (Example)

Rl AT LS TR Description $i (Reqd. QTY)
No. Part No. LC165F(D)S LC170F(D)S
10 380370051-T040 HEEEALCRER) 1B RE NUT , SPECIAL 1 1
2 110810092-T152 HHEGEEREN CRANK CASE - <1>
11 270020140-T151 R RG] FLYWHEEL COMP w w

LC165F(D)S(HAFE ML) FE/RLCLI70FS(3AFH ML) X LCLTOFDS(HAE HL); [ LC165F(D)S(snow engine) means LC165FS(snow engine) and LC170FDS(snow engine) ]
LC170F(D)S(HAE ML) FE /RLCI7TOFS(FHE ML) K LC170FDS(HAEHL): [ LC170F(D)S(snow engine) means LC170FS(snow engine) and LC170FDS(snow engine) ]
1 #7RLCL70FS. LC165FS/%LC170FDS. LC165FD) (%14 ; [ 1 means LC170FS. LC165FS(snow engine) has 1 QTY and LC170FDS. LC165FDS(snow engine) has 1 QTY ]

(1) FIRLCLTOFS(HIFHENL)BEAT, LC170FDS (F1FHL) 14 [ (1) means LCL70FS (snoe engine) require O QTY and LC170FDS(snow engine) require 1 QTY ]

<1>F7RLCI65FS(FAFZ L) %A, LC165FDS (AT ML) H14. [ (1) means LC165FS (snoe engine) require 0 QTY and LC165FDS(snow engine) require 1 QTY ]
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¥ firsk (CYLINDER HEAD)

Yy kil TR 44 FR Description A5 (Reqd. QTY)
No. Part No. LC165F(D)S LC170F(D)S
1 120080370-T210 KTk HEAD COMP .,CYLINDER 1 -
120080333-T150 ATk HEAD COMP .,CYLINDER - 1
2 380180093-0001 K2k 6%x113.5 BOLT, STUD, IN.6x113.5 2 2
3 380180109-0001 XUk 2 8% 40 BOLT, STUD, IN.8x40 2 2
4 380140336-0001 IS A TN M8 %60 BOLT , FLANGE , 8x60 4 4
5 120220022-T150 RIS ks COVER COMP ., HEAD 1 1
6 120250013-T040 AT Sk i B B PACKING , HEAD COVER 1 1
7 380740571-T020 ek TUBE , BREATHER 1 1
8 270960014-T040 KACIE PLUG , SPARK 1 1
9 120150124-T210 AL Sk B A GASKET , CYLINDER 1 -
120150107-T150 AT Sk GASKET , CYLINDER - 1
10 180650077-T150 Hs O GASKET , EX.PIPE 1 1
11 380600117-T040 SEQ7 4 10x14 PIN , DOWEL 2 2
12 380140001-0005 IS T B AEME % 12 BOLT , FLANGE , 6x12 4 4




%4 4 (CRANK CASE)

5 T KT SR Description H i (Reqd. QTY)
No. Part No. LC165F(D)S LC170F(D)S
1 110810093-T210 s el e CRANK CASE 1 -
110810091-T211 it e A CRANK CASE (1) -
110810092-T152 HEEELEN CRANK CASE - 1
110810090-T153 HEEELEN CRANK CASE - (1)
2 380650490-T040 3t 25%41.25%6 OIL SEAL 25x41.25x6 1 1
3 380450514-T040 SEH 10x16%1.5 WASHER 10x16x1.5 2 2
4 110260025-T040 S IZSE M10%15 BOLT , DRAIN PLUG10x15 2 2
5 380630137-0002 UL R 7K 6205 BEARING , RADIAL BALL 1 1
6 171630001-T040 lprs SHAFT , GOVERNOR ARM 1 1
7 381350004-T040 FFO4Y PIN, LOCK 1 1
8 380450531-T040 SEHL 6x13%1 WASHER 6x13x1 1 1
9 171750002-T040 PHOA R GOVERNOR ASSY. 1 1
10 380940585-T153 sl B A7 AR FUEL LINE RESTRICT BOARD 1 1
11 270280019-T153 Rk PLATE WINDING 1 1




Hi#h45% (CRANK CASE COVER)

5 e FHBFAATK Description A5 (Reqd. QTY)
No. Part No. LC165F(D)S LC170F(D)S
1 110690035-T150 BLatbR A GAUGE ASSY., OIL LEVEL 2 2
2 380140028-0004 1R 2L THTEAS M8x32 BOLT , FLANGE 8x32 6 6
3 110820028-T150 it A CASE COVER 1 1
4 380650491-T040 yi$25%41.25%6 OIL SEAL 25x41.25x6 1 1
5 380630137-0002 YRVEEK 7K 6205 BEARING 1 1
6 380600120-T040 SE Y 8x14 PIN , DOWEL 8x14 2 2
7 110830030-T150 A 28 25 PACKING , CASE COVER 1 1




BiEh/EZE (CRANKSHAFT/PISTON)

hea T E S . - ¥oE (Reqd. QTY
No. Part No. FHA AR Description LC165F(D)S el L()317OF(D)S
1 130070085-T320 WHIEAAA RING SET 1 -
130070142-T150 WIS RING SET - 1
2 130030092-T320 S PISTON 1 -
130030160-T150 S PISTON - 1
3 130060030-T030 i LAY PIN , PISTON 1 -
130060031-T040 i LAY PIN , PISTON - 1
4 130150062-T210 SERT ROD ASSY ., CONNECTING 1 -
130150054-T150 TEFT ROD ASSY ., CONNECTING - 1
5 130290178-T150 Hhh (REHD CRANKSHAFT COMP 1 1
6 380620050-001 e [5| 4x5.5%12.5 KEY 4x5.5x12.5 1 1
7 380560055-T030 iRl CLIP , PISTON PIN 2 -
380560056-T040 SRl CLIP , PISTON PIN - 2




14

X &4 (GAS DISTRIBUTION ADJUSTMENT)

hea TR ST Description i (Reqd. QTY)
No. Part No. LC165F(D)S LC170F(D)S
1 140470001-T040 AT SRR NUT , PIVOT ADJUSTING 2 2
2 140490012-T040 TR R PIVOT , ROCKER ARM 2 2
3 140460030-T040 IR ARM , VALVE ROCKER 2 2
4 140480012-T040 SUTTIER BOLT, PIVOT, ARM 2 2
5 140710001-T040 HEAT BRI AR A A PLATE ASSY., 1 1
6 140670004-T040 HEFE ROD , PUSH 2 2
7 140690003-T050 FEFE LIFTER , VALVE 2 2
8 140320001-T040 AT RATATOR , VALVE 2 2
9 140380017-T040 A | S R RETAINER , VALVE SPRING 2 2
10 140340022-T040 (R TT(R) s SPRING , VALVE 2 2
11 140400011-T040 P4 SEAL , GUIDE 1 -
140400016-T0O5K P4 SEAL , GUIDE - 1
12 500550024-T040 RIEMF VALVE COMP. 1 -
500550029-T350 T VALVE COMP. - 1
13 140020076-T050 g Rey CAMSHAFT ASSY. 1 1
14 140450022-T040 IV AS ARM COMP. 2 2




RENSRAM (STARTER SUBASSEMBLY)

A3 TS TR Description ¥ (Reqd. QTY)

No. Part No. G165F(D)S LC170F(D)S
1 193500044-T153 eV AR STARTER ASSY. 1 1
2 380020067-T040 3 1) A MR SCREW , SETTING 1 1
3 193550003-T040 IRE) S AR GUIDE , RATCHET 1 1
4 381150342-T040 Iy SPRING , FRICTION 1 1
5 193540003-T040 IR RATCHET , STARTER 1 1
6 381160090-T040 OK ) e 3 SPRING , RETURN 2 2
7 193520003-T040 EAE: REEL , RECOIL STARTER 1 1
8 193340018-T040 AT Bh & o 5 SPRING , RECOIL STARTER 1 1
9 193560012-T153 hr 4TI KNOB , RECOIL STARTER 1 1
10 193640021-T153 AR COVER COMP ., FAN 1 1
11 193530010-T040 hra ROPE 1 1
12 380140089-0005 FNHRE T IBFEMEX8 BOLT , FLANGE 6x8 4 4
13 380140215-0003 NV THNEAE MG % 14 BOLT , FLANGE 6x14 4 4
14 160210040-T153 A COVER COMP ., FAN 1 1
15 193490122-T153 F B GREB) B4 5 RECOIL STARTER COMP. 1 1




S X EM4 (Diversion ASSY.)

b TS S - ## (Reqd. QTY)
AL TR Description
No. Part No. A P LC165F(D)S LC170F(D)S
1 380140089-0003 N E I M6 %8 BOLT, FLANGE , 6x8 2 2
2 160190048-T150 LS E SHROUD COMP 1 1




{38 (CARBURETOR)

Yy e illide s T4 FR Description 25 (Reqd. QTY)
No. Part No. LC165F(D)S LC170F(D)S
1 170020667-T153 AR1E CARBURETOR 1 1
2 170430065-T040 Y A SPACER COMP ., AIR CLEANER 1 1
3 173390001-T040 ks AIR PUMP PCOMP,CARBURETOR 1 1
4 380750360-T153 Ik S PUMP RUBHER TUBP 1 1
5 380950258-T153 PG R CLIP,CONNECTING PIPE 2 2
6 170430048-T05K A3 8 25 GASKET PACKING,CARBURETOR 1 1
7 170440038-T040 (W) B AR) B (BR) INSULATOR , CARBURETOR 1 1
8 170430060-TO5K HEA A 25 1 PACKING , INSULATOR 1 1
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B (k8D /A kB (FLYWHEEL/COIL ASSY.)

ey il s T A4 FR Description 25 (Reqd: QTY)

No. Part No. LC165F(D)S LC170F(D)S
1 270920222-T153 PR B (05 K2 COIL ASSY ., IGNITION 1 1
2 270950042-T040 KA 2N CAP ASSY ., NOISE SUPPRESSOR 1 1
3 380140102-0004 N AR A IE A ME X 25 BOLT , FLANGE , 6x25 2 2
4 270020150-T151 AR (6E) FLYWHEEL COMP (1) (1)
5 160180023-T150 -5 FAN , COOLING 1 1
6 193590017-T150 I PULLEY , STARTER 1 1
7 380370051-0001 WAL ER) BB NUT , SPECIAL 1 1
8 270020150-T150 AR (C6E) FLYWHEEL COMP 1 1
9 271660054-T251 4 K TF OIL FILLER ASSY 1 1
10 273210001-T153 S K TT R SWITCH KEY 1 1




B ML (STARTER MOTOR)

5 FEAE S I - ¥oE (Reqd. QTY
No. Part No. AT Description LC165F(D)S el L():170F(D)S
1 270360052-T151 E B FLL 230V 50HZ STARTER MOTOR 230V 50HZ 1) (1)
270360053-T151 sl L 120V 60HZ STARTER MOTOR 110V 60HZ (1) (1)
2 380140095-0005 ISk 2L TH IR A M6 % 30 BOLT, FLANGE , 6x30 2 2
3 380200134-0001 RS IR 4x55 Screw,Cross Recessed Hexagon4x55 2) 2)
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W HI RS (CONTROL SYSTEM)

Yy e illide s T A4 FR Description 25 (Reqd. QTY)

No. Part No. LC165F(D)S LC170F(D)S
1 171590002-T040 W TRAT ROD, GOVERNOR 1 1
2 171610002-T040 TRV (B B) SPRING, THROTTLE RETURN 1 1
3 380250002-T040 R 7 28 ] 5 (U7 3k )2 KeM6x21 [BOLT, QUADRATE HEAD6x21 1 1
4 380370048-0001 2418 RE M6 NUT, FLANGE,6MM 1 1
5 171620018-T153 TS ARM, GOVERNOR 1 1
6 171600031-T153 AR (B R A) SPRING, GOVERNOR 1 1
7 380140011-0004 AN LB MEX 10 BOLT, FLANGE, 6x10 2 2
8 271660026-T350 SRR FE 2 SWITCH ASSY,ENGINE STOP 1 1
9 171660001-T040 R A7 SPRING 1 1
10 380200017-0005 TR L BT M5 %35 SCREW , 5x35 1 1
11 171680056-T153 M RHTA S CONTROL ASSY. 1 1
12 173710001-T153 IRE RTINS GUM COVER,CONTROL HANDLE 1 1
13 380200008-0005 1R IRETMAx 10 SCREW , 4x10 1 1




ZyE® (AIR CLEANER)

A3 TS LA STR Description A (Reqd. QTY)

No. Part No. LC165F(D)S LC170F(D)S
1 180070128-T153 YRR LR COVER, AIR CLEANER 1 1
2 171480018-T153 FEAT TS24 STAY COMP.,CHOKE 1 1
3 380140011-0006 NSk TE 2L THNIE M6 % 10 BOLT, FLANGE, 6x10 4 4
4 380370047-0001 N L NS REMA NUT, FLANGE,4MM 2 2
5 171530003-T153 FELR 1 shdu At PUSN ROD, CHOKE 1 1
6 380821943-T153 FUESS BUSH 2 2
7 180290016-T153 YRR AR ELBOW,AIR CLEANER 1 1
8 180300001-T153 PR A R A2 ELBOW,AIR CLEANER2 1 1
9 380310136-0001 A Sk B BORET SCREW, CROSS RECESSED HEXAGON 2 2
10 271460056-T251 ENRER ] CHOKE LEVER 1 1
11 380370048-0003 ISV 2L B REME NUT, FLANGE,6MM 2 2




HE2E (MUFFLER)

Yy e illie s T A4 FR Description 25 (Reqd: QTY)

No. Part No. LC165F(D)S LC170F(D)S
1 380140011-0006 NFE SRS 2 6x10 BOLT, FLANGE, 6x10 1 1
2 181900006-T153 Y A A B PROTECTOR COVER, MUFFLER 1 1
3 180960069-T153 o L PROTECTOR, MUFFLER 1 1
4 180590168-T153 HAE PIPE, EXHAUST 1 1
5 380370048-0001 NHIZEE M8 NUT, FLANGE,M8 2 2
6 180690059-T153 Y B BODY, MUFFLER 1 1
7 180970027-T153 TR 2 PROTECTOR, MUFFLER 1 1
8 380140011-0006 7N Sk T IB A 6%10 BOLT, FLANGE, 6x10 4 4
9 180571306-T153 Sy e MUFFLER ASSY. 1 1
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Wi (FUEL TANK)

5 T A S I Description s (Reqd. QTY)

No. Part No. LC165F(D)S LC170F(D)S
1 380200071-0002 AR S IBETMAx 18 SCREW ,M4x18 1 1
2 173260001-T55G ST hes KNOB FUEL SWITCH 1 1
3 170980081-T251 I A FUEL SWITCH 1 1
4 380370048-0001 INHVEZTIERE M6 NUT, FLANGE,M6 1 1
5 380960121-0001 R & CLIP, TUBE 2 2
6 380750457-T153 i TUBE , FUEL 1 1
7 170660077-T040 Hi g 2 A JOINT ASSY. , FUEL TANK 1 1
8 172840008-T153 A e Y 4 HOLDER,FUEL TANK 1 1
9 172840009-T153 AR 222 S 2 HOLDER,FUEL TANK 1 1
10 380140215-0003 N A THNE MG % 14 BOLT , FLANGE , 6x14 4 4
11 170490695-T153 Mg Rl TANK COMP ., FUEL 1 1
12 380140001-0005 IS A T B A ME % 12 BOLT , FLANGE , 6x12 4 4
13 170870074-T153 AL CAP COOMP.,FUEL FILLER 1 1
14 380370048-0001 INFVE2Z TR EE M6 NUT, FLANGE,6MM 2 2
15 343210007-T153 S S v REAR SOVER TANK 1 1
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#Rsh#E (FUEL TANK)

~ o B =) # & (Reqd. QTY

55 LR S TR Description & (Reqd. QTY)

No. Part No. LC165F(D)S LC170F(D)S
16 110710002-T153 Hlain i EXTENSION,OIL FILLER 1 1

17 111090001-T153 Bl R % OIL FILLER CAP 1 1

18 110690042-T153 HLa A& CAP ASSY. 1 1




28437 44 (HOLDER,ELECTRIC STARTING BOX)
F5 A E S s e A 21 - #i (Reqd. QTY)
T4 N D
No. Part No. Fib AR escription LC165F(D)S LC170F(D)S
1 270860030-T153 B 98 1 22 2 S 4 HOLDER,ELECTRIC STARTING BOX D D
2 380140215-0004 INFRVR L TNE MG % 14 BOLT , FLANGE ,M6x14 (3) (3)

3 661650001-T153 B)) Sy B ST 4 HOLDER,ELECTRIC STARTING BOX 1 1




ME (Cover)

[F5 LT TR 42 FR Description A5 (Reqd. OTY)

No. Part No. LC165F(D)S LC170F(D)S
1 380140091-0006 75 Sk TSNS X 25 BOLT, FLANGE, M8X25 1 1

2 380140215-0004 75 A Sk ZE TS AENG X 14 BOLT, FLANGE, M6X14 1 1

3 661280002-T153 ZIPAE COVER, ENGINE 1 1

4 661280001-T153 PR ik COVER, ENGINE 1 1

5 380140215-0004 IS SkVE 2 T IBAENG X 14 BOLT, FLANGE, M6Xx14 3 3
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